Manuals+ — User Manuals Simplified.

Pyramind 3D Printer Installation Guide

Home » Pyramind » Pyramind 3D Printer Installation Guide ™

Pyramid

3D PRINTER


https://manuals.plus/
https://manuals.plus/
https://manuals.plus/category/pyramind
https://manuals.plus/pyramind/3d-printer-manual-3.pdf

Contents

1 Safety Instructions

2 Machine parameters

3 Structure introduction

4 Preparation list

5 Part 1 : Install the Z parts
6 Part 2: Install the X parts
7 Part 3: Fixed gantry

8 Part 4: Installing screw
rod

9 Part 5: Install support rod
10 Part 6: Line connection
11 Level the heated bed

12 The normal distance

13 Installation software

14 Start printing

15 Warm reminder

16 Trouble Shooting

17 Documents / Resources
18 Related Posts

Safety Instructions

Quick Installation
Guide



>

‘When printer is working, please beware of the high temperature of hotbed, extruder head, and other hot
parts, Please don’t touch any hot part during printing in case of scald. Please note hot parts need time to coo!
down after working.

AThe printer has 220V AC/MQOV AC voltage and other high voltage power connector, Please 5 don’t touch
conductive part in case of electric shock,

AThe power of some key parts of the printer (such as hotbed, extruder head) is stronger, During installation
and usage, please ensure all terminals are connected tightly to avoid any (sparking may be caused by loose
wiring. To ensure safety, printer should be manned during working.

F‘The printer betongs to mechanical equipment. When it is working, please don’t touch ‘Se moving parts in

case of mechanical wounding.

Machine parameters

Printing Size(mm) 00*300*400 Molding Tech FDM
CURA /Simplify3D/ AC :115-240 V
Slice Software Repetier-Host ect Power Supply DC:24V 15A
Nozzle Number 1 Total Power 360W
Slice Thickness 0.1-0.4mm Bed Temp <110°C
Precision 20.1mm Nozzle Temp <260°C
0.4mm.Support <180mm/s,
Nozzle Diameter 0.2/0.3/0.6/0.8mm Printing Speed Normal 30-60mm/s

Structure introduction



Extrusion

Support frame

Extruder

Heat bed |

Touch screen

Control box

Bed leveing nut

Extruder

X-Motor

Screw rod

Coupling

Z- limit switch

Z- motor

¥Y-motor

1. Printer base*1

7. X-axis left part*1

13. M3x6 *2

2. 2040 aluminum profile*2 8. X-axis right part*1

14. Screw rod fixing block*2

3. Z-motor *2

9. X belt bearing*1

15. M5x25 *8

4. Coupling *2 10. Belt *1 16. Screw rod *2
5. M4x20 *4 11. Extruder part *1 17. 2020 aluminum profile*2
6. M4x16 *6 12. X end stop*1

Preparation list




S

®
6
®

ASANAN(N
(99
&‘@' \{ Q \'Q! @
$9235
339
e @

0

00
5

vete
0

P @) @) @)

24. Live bolts M6x35 "4

18. Pull rod-285mm™4 21. M5x10 *4

19. M5x8 *8 22. M5 T Nut *10 25. Connetcor A *2

26. Connetcor B *2

20. M6 Nut *4 23. Screws M6x40 *2

Part 1 : Install the Z parts

Preparation list

1. Inshtall the 2040
aluminum profile on
the printer base,with 2
pcs M4 % 20 each side.

2.Inshtall the motor
& Coupling to the
2040 aluminum
profile with M4 X 20

9 ll 6M4X20*4 é

& I @Msxzs*aE

Part 2: Install the X parts




§) *-axis left part*1 X belt bearing*1

Extruder part *1 @u M4 X 16 *2 @)ﬂend stop*1

1 maxi6=2

D1l max16+2 e 6

@X—axisright part*1 ® LMz xe*2
Step2 '
Install Ksa:e'zlleft art Install E tp der part SIEDEI_- i iy e
g ; :; M4><p16 et lh:\ I}lélt :s.s Insted )(-_ax:s right Install X belt bearing Install X end stop
= ) i part with 2 pes with 2 pes M4 X 16 with 2 pcs M3 X6
through the X-axis M4 X 16

Part 3: Fixed gantry

i 3 Step 2: Install the
Preparation list Gaiitry Bon lisa T with

2 pcs M5 % 25 each
side

pmeczm
® wsxzs *4=
By

| e

Step 1: put the X-axis
part pass through the
2040 pillar

Part 4: Installing screw rod



Preparation list

®

Step 2: Install the screw
rod fixing block

14

Step 1: Install the Screw rod and
tighten the Couplings

Part 5: Install support rod

Preparation list

Connetcor A *1

85— @B M5T Nut *2

—®mMmsx8*2

Live bolts M6 <35 *1
M6 Nut *2 g2

€ msx 10 *1

@. Pull rod-285mm*2
Screws M6 x40 *2

M5 X 10 *1
® ms5x8*2
LS

@ Connetcor B *1

M6 Nut *2

Part 6: Line connection



& Select voltage before starting up

-

Level the heated bed

1. Auto Home == A|| =9 Disable xy



|
Extrusion Leveling / \ Settines

2. Test with A4 paper, adjust the nuts under the platform up and down, to make the nozzle just presses the A4

paper, and ensure that the four corners are the same distance. Repeat steps 1-2 times if necessary

——— = 1

XK | T,
= W/I;.,.h_,!.,t,,.,
uP [ 1 [ ]

The normal distance

G T R R G

Too close: The short distance may lead to abnormal discharge or even damage caused by plugging the nozzle

775,”!! i

Normal: The correct distance will help you to complete the printing work better and more economically

SR
A A A
Too far: Too far distance will cause printing materials to be unable to attach to the hot bed, so that they cannot be
printed normally

Installation software

1. Open the SD card,find the CURA(or download online), After installing the software:Add a printer Settings



2. Import the profile from the SD card

[+ Ulimaker Cura
File Edit View Settings Extensid

3 Add Printer
Add a printer
2 (5 Add Printer sz
Add a networked printer
Machine Settings
€ #4d a non-netwarked printer o . (& Add Printer ==

?  Uktimaker BV. Printer Extruder 1

Printer Settings Printhead Settings . :

i 0™ ] xmin = Machine Settings

¥ {Depth AN m ¥ mi I
> 10Hero {Depth) 300 A o Printer e Extruder 1

Z (Height) AQQ*W™ mm| Xmax u
> 3Dator GmbH Build piate shape | Rect.. v | ¥ max u Nozzle Settings
? 3DMaker Origin at canter Gantry Height ww Nozzle size nin
¥ ABAX 3d Technologies Heated bed ﬂ Number of Extruders 1 ] Compatible material diameter | -3 | 1.75
> AHawise G code tlavor Marlin » Mozzle offset X it mm

Nozzie offset ¥ o
* Ane Start G-code End G-code
3 . Cooling Fan Number 3
Anycuubic 526 Hons o4 50
Printar name | Pyramid| 9 Gi Z15.0 FBOOD ;Move the pl M40 50 Extruder Start G-code Extruder End G-code
Cancel Frime the extruder (Retract the filament
2 B0 G2 Bl

General

soiing: [EEDETES
Printers Thaplicate
Materials

Printer: Fyramid

Defanlt profiles
Coarsze
Draft
Extra Coarse
Extra Fast
a Extra Fine
Formal
Custom profiles
f1.2.1

Efd 21 #
fine

Start printing

Q| i Pyramid2.
l.curaprof

ile

Fine

Towr cwrrent settings match the selected profile.
Global Settings Extruder 1

Setting Profile Current Unit

.GCum

0K

Close

1. Open the Cura : File —Open file(Import your STL)—- Slice



P TTTR (] i)
JEERE M ¢ view Settings Extensions
Hew Project. .. S——
Open Filels) 2 Crlto PREVIEW MONITOR | """":-"?"'-"‘] | Signin |
Oper Hecent ¢
— fretine e Ry < | = Fine .1mm £ 20% & Off = On o
Bupert
setting: x
Reload A11 Nodels s
Quit Profile Fing w
= Quality
T Shell ¢
£ Infill 4
Il material <
7 Speed £
1 = Travel
\ A % Cooling
l', ; & Support <
11 %  Build Plate Adhesion <
L Dual Extrusion ¢
I - =7 — \  Mesh Fixes
y = L Special Modes <
y- & Experimental
4 £ = = < Recommended
# CFFFP =H T ——— v
[ 3 Ske |
woa T

2. Save file to the TF card

(& Ultimaker Cura e mel=)
PREVIEW MONITOR [ Marketplace | [ Sign in

File Edit ¥iew Settings Extenszions Freferences Help

[y Pyramid < 1) Generic PLA < | = Fine0.imm ER 20% k! Off = On s
| \

i Cooling

Profile Fing v

Quality
Shell
Infill
Material

Speed
Travel

k. Support

= Build Plate Adhesion

/R Dual Extrusion
Mesh Fixes

/% Special Modes

AAAA A AAAAAAAN

A

& Experimental

< Recommended

() 3 hours 11 minutes [i ]
Il 17g - 5.75m

Previ.. I Saveto Remova.. v I

4. Select “Confirm”, than start printing after heating



Warm reminder

Dear customers:

1. In order to ensure the quality of products, we will carry out printing test for each printer in the factory. If you find
that the nozzle has slight traces of use, this is left by the printing test. We try to clean it up as much as possible,
but please don’t mind.

2. The factory test voltage is 220V. When installing, please select 110V or 220V according to your local power
supply to ensure the printer can work normally. Please find the following power supply identification, and use a

screwdriver or tweezers to move the regulator on the power supply.

115V 230V

115/230V is selected by switch

Befor power on please check
input voltage avoidingdamage.

Trouble Shooting



1. Erase the S0 card

e K #| Sl card [—— 2. Format the 5D card —
I\ Start J | 3. |Replace the SD card
Print from N [ | 1. Eenome the file with alphabet and | |
SD-gard = (i munbers
Tl 15 randB‘u-., - I 1. Meve the model end restart the slicing [ |
{‘\.\: /4> oo Mtlﬂﬁn’ s %d'{'{_/ aze n:fq"“ Lo §lice | 2. Reatore the medel with software

i YEZ Stepper : 1. H-Fcnnnelzt the mables ||

2+ Chick via the replocement method

P =

Home
2 L '
Xl.iﬂ%"fkﬁave?-x‘h——i-«f@;\% | limit l 1. Reecmmect the eables 1
l.‘-\-\"'\-\_\_\_‘-(/" -,

Hb{iﬁiﬁj{f’ switch 2, Chick via the replacemsnt methbed
heat hed N #=  hot bed - 1. Beconnect the sables &= Regalved
- . B - Zomaged &
-4 1-‘1/:)—9-*"%21;:!;1 W’z::::’%—h— Thermistor ——] 1. Recommest the cables =< Reaults > contact far
,_\_H_f | —~ TaplAcARANT
heat & | [ Tha feult
T | 1 Heat plpe —— 1. Recoonect the cables — AL
#= Qdentifled,
¥ contact to
e - i I I rasolvad
: le ./Efl"::;::}b. : |
< B—H- B T ———————f———— Thermistor ————= 1. Reccanect the cables —
- pated moTmall
- _l—f “"k_hv}"’
T
,ﬂ';;h'm Slines | 1. Restart the sloing
Print <2 ?"' - it Timing ———{ Z. Adjust the tension of the synchromeus [—
; \,/ helt balt
/ ;:.:—ri-r' Spray?> N #=| Coupling | 1. Fasten the couwpling

- rallar -
§ End ] "‘Tu‘f_\:ltes 1 {“anlnn_“ "\n\r{mﬂf"‘b Diber

" 1. Clean the filament ||
i ERLELL 2. Replace fliament

" 1. Recomnect the cables ||
E E atepper 2. Chick via the replacement method




Tips: More informations on the TF card

email: service@fasttobuy.com
Amazon: fasttobuyli@gmail.com

Amazon store: www.amazon.com/shops/toauto

Documents / Resources

Quick

=z | 3D Printer

& 2en¢ | Pyramind 3D Printer [pdf] Installation Guide

Manuals+,


mailto:service@fasttobuy.com
mailto:fasttobuyli@gmail.com
http://www.amazon.com/shops/toauto
https://manuals.plus/m/8e67d070cecc0327406ca0c99048c3d0556a5937165027675f7df958ca3ef896
https://manuals.plus/m/8e67d070cecc0327406ca0c99048c3d0556a5937165027675f7df958ca3ef896_optim.pdf
https://manuals.plus/

	Pyramind 3D Printer Installation Guide
	Safety Instructions
	Machine parameters
	Structure introduction
	Preparation list
	Part 1 : Install the Z parts
	Part 2: Install the X parts
	Part 3: Fixed gantry
	Part 4: Installing screw rod
	Part 5: Install support rod
	Part 6: Line connection
	Level the heated bed
	The normal distance
	Installation software
	Start printing
	Warm reminder
	Trouble Shooting
	Documents / Resources


